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AXLE REF: 138094 Axle housing

Pos Ref Qty Description Kit Note
1 125280 2 MAGNETIC PLUG M30X2
2 28632 6 O.ring
3 136066 1 CYLINDER
4 136020 1 BEAM CENTRAL BODY (11120)
5 28158 2 O.ring
6 133894 1 OIL RECYCLE PIPE
7 132664 1 CILINDRO FRENO DX   11338
8 132673 2 SLEEVE
9 21166 22 Bolt M14x140
10 21314 4 Bolt M12x130
11 137706 1 HOUSING
12 137705 1 HOUSING
13 104988 1 BREATHER M10X1
14 130532 1 PLASTIC PLUG PROTEZ.
15 121618 1 OIL VENT PIPE D
16 131954 2 BUSHING 38X42X38
17 25311 2 Seal ring
18 134347 1 TEMPERATURE SENSOR C20ZCA305B-0129
19 21558 2 Plug M10x1

TAB. 1.1



AXLE REF: 138094 Bevel gear / Pinion set

Pos Ref Qty Description Kit Note
1 66526 1 Bevel gear/Pinion set
2 125545 1 RING NUT STOP 66526
3 117140 1 RING NUT M45X1.5 ACCIAIO 8.8 UNI 3740-74 66526
4 125831 2 SHIM 55X45.5X2 66526
5 125808 1 ELASTIC SPACER 50X47X22.2 66526
7 27351 2 Bearing
8 131296 1 SEAL RING COVER (11122)
9 28510 1 O.ring
10 116722 1 COMBI RING 35X52X16
11 126018 1 RONDELLA 55X45.5X1 66526

TAB. 2.1



AXLE REF: 138094 Differential

Pos Ref Qty Description Kit Note
1 117171 4 SPHERICAL WASHER 25.22X60 66148
2 66148 1 Differential kit
3 133035 2 DIFF.PLANET.GEAR PIN 66148
4 133235 1 SCATOLA DIFF.COMP.
5 125551 10 SELF-LOCKING SCREW M12X1.75X90 12.9
6 27367 2 TAPE ROLLER THRUST BEARING 32013X 100X65
7 125445 2 RING NUT M104X2 (18456)
8 128440 2 SELF-LOCKING SCREW M6X10 10.9
9 129118 2 RING NUT STOP
10 133036 2 COUNTERPLATE 66148
11 25077 1 Ring
12 124062 2 BUSHING AB C 42-45-24P
13 117569 2 PARALLEL PIN
14 131592 1 SLIDING SLEEVE   (17737)
15 116898 4 COMPRESSION SPRING 0.8-12.8-15.6
16 116896 4 RUNG INNESTO BLOCC.DIFF.

TAB. 3.1



AXLE REF: 138094 Differential lock system

Pos Ref Qty Description Kit Note
1 136123 1 SUPPORT
2 28557 2 O.ring
3 24768 1 Snap ring D.14
4 129043 1 RONDELLA 30X15X5
5 136124 1 FORK
6 24776 1 Snap ring 20x1.75
7 129032 1 SPACER 30X21X50.5
8 125756 2 COMPRESSION SPRING 60.5X29.5X3.5
9 129040 1 CONTROL PIN
10 126143 1 COVER (19112)
11 20793 2 Bolt M8x30
12 129045 1 CONTROL PIN
13 138280 1 LEVER
14 24441 1 Pin D.6x36
15 25176 1 Oil seal
16 129046 1 CAM
17 118067 1 COMPRESSION SPRING 2-26-27
18 24462 1 Pin D6x20
19 129031 1 COVER
20 20805 2 Screw M8x70
21 136125 1 SUPPORT
22 23075 1 Washer D.14

TAB. 4.1



AXLE REF: 138094 Brakes

Pos Ref Qty Description Kit Note
1 136135 4 DISCO FRENO 7026-5
2 136136 2 CONTRODISCO FRENO  11341
3 136137 2 COUNTERPLATE
4 21313 18 Screw socket M8x1.25
5 132687 2 FLANGE
6 132677 2 FLANGE
7 123622 6 ELASTIC PIN 18.5X19.8
8 137244 12 BUSH
9 126292 6 WASHER 6.2X16.5X2 C70 UNI 3545-68 40.5-4
10 20757 6 Screw M6x35
11 135784 6 COMPRESSION SPRING 3-24-35
12 134537 2 PISTONE FRENO       11343
13 133758 2 O-RING 240.9x3.53 2-272  4950
14 133759 2 ANELLO OR 253 59 X 3 53
15 24378 6 Split pin D5x14
16 136138 2 CONTRODISCO FRENO  11342
17 132505 2 MOZZO TRAINO DISCO FRENO
18 131297 2 SEMIASSE L660
19 21377 6 Screw M6x35
20 134043 6 SPRING COVER
21 135783 6 COMPRESSION SPRING 1.8-16.1-27
22 134539 2 WASHER
23 134488 1 COCLEA ELICA DX COMP.
24 134489 1 COCLEA ELICA SX COMP.
25 21372 2 Screw M6x18

TAB. 5.1



AXLE REF: 138094 Brake control

Pos Ref Qty Description Kit Note
138298 2 SWITCH 138470
138299 2 PROTECTION 138470
138337 2 NUT CARRARO STD.00-20-90 M16X1.5 9 S Mn 138470
138338 2 LEVER STOP 138470

1 127920 6 SELF-LOCKING SCREW M8X1.25X20 10.9
2 132622 2 WASHER 9X35X5 Fe 360 UNI 7070
3 136122 2 CONTROL LEVER Brake
4 133680 1 TORSION SPRING 4.5
4 133681 1 TORSION SPRING 4.5
5 137861 2 BUSHING 26.5X34X1
6 137860 2 SPACER 38X26.3X17
7 137863 2 BRAKE SHAFT
8 28120 2 O.ring
9 116792 2 BREATHER M10X1 105.3246.11
10 137864 2 HEX SOCKET HEAD CAP SCREW M6X1X16
11 137858 2 BRACKET FERMO LEVA
12 28349 2 BALL D 6.5 -
13 138442 2 HEX HEAD SCREW M8X1X23.5
14 138470 2 SWITCH
15 133552 2 MOLLA COMPR 2.5-32-49.1
16 132689 2 CAM ACTUATOR BODY

TAB. 6.1



AXLE REF: 138094 Wheel hubs and epicyclic reduction gears

Pos Ref Qty Description Kit Note
21391 6 Bolr M8x20 66525
137312 6 WASHER 35.2X39.8X1 66525
138133 2 COVER 66525

1 47705 2 Oil seal ring
2 045180 4 TAPE ROLLER THRUST BEARING 158.75X109.53
3 92270 8 Oil plug M22x1,5
4 123733 2 HUB
5 117107 4 CIRCLIP F3.5-265.9-S8.5
6 117175 2 MOZZO FERMO CORONA 16441
7 125189 2 BUSH
7 125190 2 CENTERING BUSH
8 119906 16 SELF-LOCKING SCREW M14X1.5X65 10.9
9 117181 2 EPICYCLOIDAL RING GEAR
10 138133 2 COVER
11 21391 6 Bolr M8x20
12 126455 2 DRIVE SHAFT STOP PAD 66525
13 66525 2 Planetary carrier assy
14 119907 16 STUD R22x2.5 - D22x1.5 - L88 - 10.9
15 115640 2 PARALLEL PIN
16 121123 4 STUD
17 20510 4 Bolt M12x30
18 137393 6 SNAP RING T3.5-38-S3
19 137312 6 WASHER 35.2X39.8X1
20 28371 36 Needle bearing(by tens)
21 28087 12 Thrust washer

TAB. 7.1



AXLE REF: 138094 Wheel hubs and epicyclic reduction gears

Pos Ref Qty Description Kit Note
22 138135 6 EPIC.PLANETARY GEAR Z28 M
23 137983 2 HALF-SHAFT
24 131299 2 LINK BUSH
25 24877 2 Snap ring

TAB. 7.2


